



SIRIM QAS Sdn.Bhd. (Company No.: 410334-X)
CHEMICAL TESTING SECTION, Building 16, No.1, Persiaran Dato' Menteri, P.O.Box 7035, Section 2, 40911 Shah Alam, Selangor Darul Ehsan,
Malaysia
Tel. no: 03-55446651/55446658 Fax. no: 03-55446688

TEST REPORT

REPORT NO. : 2002KL0460

PAGE : 1 OF 2

This test report is neither a Quality Assurance Certificate nor an Approval Permit. This test report refers only to samples submitted by the client to SIRIM QAS Sdn. Bhd. and tested by SIRIM QAS Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any means or forms without written approval from Executive Director, SIRIM QAS Sdn. Bhd.

Applicant : GROUP STEEL CORP. (M) SDN. BHD.
QA Department
180, Kawasan Industri Ayer Keroh
75450 Ayer Keroh
Melaka

Products : Prepainted Galvanizing Steel Product

Reference standard/
Method of test : ASTM D 1186 : Nondestructive Measurement of Dry Film
Thickness of Nonmagnetic Coatings Applied to a Ferrous Base


Description of sample : Received one (1) sample of **Prepainted Galvanizing Steel Product** for testing which was identified as:
Brand : Ever Fresh
Colour : Dawn Blue
Serial Number : GJG-508A1
Marking : Dawn Blue (Park B)

Date received : 17th May 2002

Job No. : 02TSC1532

Issue date : 7th June 2002

b/p 
.....
(HAHNAS MAHBUT)
Senior Technical Executive


.....
(NORLIA MUSA, AMIC)
Senior Manager
Chemical Testing Section
Building 16
SIRIM QAS Sdn. Bhd.

TEST REPORT

REPORT NO. : 2002KL0460

PAGE : 2 OF 2

This test report is neither a Quality Assurance Certificate nor an Approval Permit. This test report refers only to samples submitted by the client to SIRIM QAS Sdn. Bhd. and tested by SIRIM QAS Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any means or forms without written approval from Executive Director, SIRIM QAS Sdn. Bhd.

Test Results

Sample : Prepainted Galvanizing Steel Product

Brand : Ever Fresh

Colour : Dawn Blue

Serial Number : GJG-508A1

Marking : Dawn Blue (Park B)

<i>No.</i>	<i>Type of Test</i>	<i>Test Method</i>	<i>Result</i>
1.	Nondestructive measurement of dry film thickness of nonmagnetic coating applied to ferrous base	ASTM D 1186	25.4 μ m


b/p HAHNAS MAHBUT
Senior Technical Executive
Chemical Testing Section
SIRIM QAS SDN. BHD.